TL103024 Universal Wiring Procedure Universal Wiring Procedure Page 12 of 15_____ 3nov11jh 4.8. Relay Box Control Harness and Light Bar Wiring (all applications) Route the relay box

  • View
    237

  • Download
    0

Embed Size (px)

Text of TL103024 Universal Wiring Procedure Universal Wiring Procedure Page 12 of 15_____ 3nov11jh 4.8....

  • 3nov11jh

    TL103024

    UNIVERSAL

    WIRING

    PROCEDURE

  • TL103024

    Universal Wiring Procedure

    Page 2 of 15_________________________________________________________________________________3nov11jh

    TABLE OF CONTENTS 1 Control Kits

    1.1. TIK10100 Universal Manual Hand Control 1.2. TIK10103 Universal Automatic Foot Control for Hydraulic Brakes 1.3. TIK10104 Universal Automatic Foot Control for Air Brakes

    2. Kit Components 2.1. Relay Box with Harness 2.2. Telma Control Module (TRCM) and Foot Control Cab Harness 2.3. Transducer TIG31065 and Transducer Harness TID11051 (air brakes only) 2.4. Telma Foot Switch JC120102 and hardware (hydraulic brakes only) 2.5. Light Bar Installation

    3. Wiring Diagrams 3.1. Universal Manual Hand Control Wiring Diagram 3.2. Universal Automatic Foot Control for Hydraulic Brakes 3.3. Universal Automatic Foot Control for Air Brakes

    4. Installation Procedure 4.1. Relay Box Installation (all applications) 4.2. Wiring Connections to the Telma (all applications) 4.3. Connections to the battery (all applications) 4.4. TRCM and cab harness Installation (foot control only) 4.5. Transducer Installation (air brake foot control only) 4.6. Foot Switch Installation (hydraulic brake foot control only) 4.7. Light Bar Installation (all applications) 4.8. Relay box Control Harness and Light Bar Wiring (all applications) 4.9. Hand Control Switch Installation 4.10. Foot Switch JC120102 Connector Installation (hydraulic brake foot control only) 4.11. Vehicle Wiring Connections

    5. Telma Control Module (TRCM) Configuration (foot control only) 5.1. Install Telma Desktop Client 5.2. Connect the computer to the TRCM 5.3. Open Telma Desktop Client 5.4. Check COM port (if data status icon is ) 5.5. Configure TRCM 5.6. Test System (foot control only - when vehicle is stopped) 5.7. Road Test for Proper Operation

    6. Recommended Tools

  • TL103024

    Universal Wiring Procedure

    Page 3 of 15_________________________________________________________________________________3nov11jh

    SECTION 1 CONTROL KITS 1.1 TIK10100 Universal Hand Control

    PART NUMBER DESCRIPTION QUANTITYJL210304 HAND CONTROL SWITCH 1 TIB01017 RELAY BOX BRACKET 2 TID11010 HAND CONTROL HARNESS WITH RELAY BOX 1 TIL08002 CAUTION LABEL-MANUAL CONTROL 1 TIG31038 10 AMP FUSE 1 TIG31037 FUSE HOLDER 1 TIG11010 TELMA LIGHT BAR DISPLAY 1 TIF05010 LOCKWASHER 5/16 RELAY BOX MOUNTING 4 TIF05011 NUT 5/16 RELAY BOX MOUNTING 4 TIF05012 HEX BOLT 5/16-18UNCx1 RELAY BOX BRACKET 4 TIF05013 HEX BOLT -13UNCx1 RELAY BOX BRACKET 2 TIF05014 LOCK WASHER RELAY BOX BRACKET 2

    1.2 TIK10103 Universal Automatic Foot Control for Hydraulic Brakes

    PART NUMBER DESCRIPTION QUANTITY JC120102 FOOT CONTROL SWITCH 1 TIB01017 RELAY BOX BRACKET 2 TID11052 HYDRAULIC BRAKE HARNESS WITH RELAY BOX 1 TIG31062 TELMA CONTROL MODULE (TRCM) 1 TIG11010 TELMA LIGHT BAR DISPLAY 1 TIF01063 HEX BOLT -28UNF x1 2 TIF05000 LOCK WASHER SPLIT PEDAL CLAMP 2 TIF05002 NUT 3/8-16UNC HEX G5 2 TIF05003 LOCK WASHER 3/8 G5 1 TIF05004 NUT -28UNF G8 (USED FOR PEDAL CLAMP) 2 TIF05010 LOCKWASHER 5/16 RELAY BOX MOUNTING 4 TIF05011 NUT 5/16 RELAY BOX MOUNTING 4 TIF05012 HEX BOLT 5/16-18UNCx1 RELAY BOX BRACKET 4 TIF05013 HEX BOLT -13UNCx1 RELAY BOX BRACKET 2 TIF05014 LOCK WASHER RELAY BOX BRACKET 2 TIF05019 ELEVATOR BOLT 3/8 16UNC 2.5 INCH 1 TIF05021 RETURN SPRING 1

    1.3 TIK10104 Universal Automatic Foot Control for Air Brakes

    PART NUMBER DESCRIPTION QUANTITY TIB01017 RELAY BOX BRACKET 2 TID11051 UNIVERSAL TRANSDUCER HARNESS 1 TID11052 AIR BRAKE HARNESS WITH RELAY BOX 1 TIG11010 TELMA LIGHT BAR DISPLAY 1 TIG31062 TELMA CONTROL MODULE (TRCM) 1 TIG31065 MLH PRESSURE TRANSDUCER 1 TIF05010 LOCKWASHER 5/16 RELAY BOX MOUNTING 4 TIF05011 NUT 5/16 RELAY BOX MOUNTING 4 TIF05012 HEX BOLT 5/16-18UNCx1 RELAY BOX BRACKET 4 TIF05013 HEX BOLT -13UNCx1 RELAY BOX BRACKET 2 TIF05014 LOCK WASHER RELAY BOX BRACKET 2

  • TL103024

    Universal Wiring Procedure

    Page 4 of 15_________________________________________________________________________________3nov11jh

    SECTION 2 KIT COMPONENTS 2.1 Relay Box with Harness Included in all kits

  • TL103024

    Universal Wiring Procedure

    Page 5 of 15_________________________________________________________________________________3nov11jh

    2.2 Telma Control Module (TRCM) and Foot Control Cab Harness Included in Foot Control kits TIK10103 and TIK10104

    2.3 Transducer TIG31065 and Transducer Harness TID11051 (air brake foot control only) Included in air foot control kit TIK10104

  • TL103024

    Universal Wiring Procedure

    Page 6 of 15_________________________________________________________________________________3nov11jh

    2.4 Telma Foot Switch JC120102 and hardware (hydraulic brake foot control only) Included in hydraulic foot control kit TIK10103.

  • TL103024

    Universal Wiring Procedure

    Page 7 of 15_________________________________________________________________________________3nov11jh

    SECTION 3 WIRING DIAGRAMS 3.1 Hand Control Wiring Diagram

  • TL103024

    Universal Wiring Procedure

    Page 8 of 15_________________________________________________________________________________3nov11jh

    3.3 Hydraulic Brake Foot Control Wiring Diagram

  • TL103024

    Universal Wiring Procedure

    Page 9 of 15_________________________________________________________________________________3nov11jh

    3.4 Air brake Foot Control Wiring Diagram

  • TL103024

    Universal Wiring Procedure

    Page 10 of 15_________________________________________________________________________________3nov11jh

    SECTION 4 WIRING HARNESS INSTALLATION PROCEDURE 4.1. Relay Box Installation (all applications)

    Mount the relay box on the inside of the frame rail using the brackets TIB01017 or mount directly to the outside of the frame rail. Position the box between the retarder and the batteries with the wiring facing down. Placement should allow easy access to remove the cover of the box for servicing. If installing on a bare chassis, make sure that placement will not interfere with access after body is installed (e.g. outside of frame rail behind compartment). Do not install below water outlets (fire trucks), near heat sources (exhaust), or in wheel wells (road contamination). Make sure the cables reach the batteries and retarder before mounting the box.

    4.2. Retarder Wiring Connections (all applications)

    Route the wiring along the frame rail to the Telma and across the middle of the Telma to the connecting block as far as possible from the rotors. The connecting block is marked 1,2,3,4 for the four stages of the Telma. Connect the four 6G wires labeled 1,2,3,4 to the appropriate terminals of the connecting block. Connect the 5th 6G relay box ground wire and the 2/0G main retarder ground cable to the Telma ground post. Never allow wiring to pass across the rotors where heat from the rotors will damage the wiring. For axial (chassis mount) retarders clamp the harness to the retarder bracket. Use a rubber coated metal cable clamp. For a focal (differential mount) retarder use harness bracket kit TIK00106 for single axles or TIK00107 for tandem axles. Refer to service bulletins TIL00105 (TIK00106) or TIL15006 (TIK00107) for proper harness routing and securing. Make sure there is enough length after the clamp to allow for movement of the axle.

    4.3. Battery Wiring Connections (all applications)

    Route the battery power cable from the relay box along the inside of the frame rail to the positive side of the battery pack. If practical it is preferable to connect to a remote battery positive connection stud or the starter terminal instead of directly to the positive terminal of the battery, which can be a point of corrosion. Remote mounting also reduces the amount of cables connected to the battery terminal. The positive cable can also be connected to the chassis side of the battery disconnect switch if the switch is rated for the amperage needed for the retarder + vehicle loads. Refer to service bulletin TIL35027 for more details about connecting to the battery disconnect switch. Route the retarder ground cable from the retarder ground point to the negative side of the battery pack. As with the positive cable it is preferable to connect to a remote battery negative connection point or to the starter ground terminal instead of directly to the negative terminal of the battery. The ground cable may be connected to the chassis frame only if the main battery pack ground is connected to the chassis frame with at least a 2/0 cable.

    4.4. Telma Control Module (TRCM) and cab harness Installation (foot control only)

    Attach the cab harness to the TRCM. Find a suitable place in the cab to mount the TRCM and harness assembly that is out of the way yet accessible for servicing. Secure the TRCM using fasteners in the mounting holes. Do not secure with wire ties or leave unsecured. Make sure the vehicle wiring connections of the cab harness reaches the connections in the cab for ignition +, the speed signal and ABS wiring.

  • TL103024

    Universal Wiring Procedure

    Page 11 of 15_________________________________________________________________________________3nov11jh

    4.5. Transducer Installation (air brake foot control only) Install the transducer directly or on a manifold or air line connected to the primary delivery port of the brake pedal valve. Plug the transducer harness TID11051 onto the transducer. Connect the black wire to ground, the red wire to ignition +, and the green wire to the gray wire o